B A e

e o

KEEY

- S O O

KEY

(=0 B - . R

FIGURE 6-1-WATER PUMP—4 CYLINDER—EXPLODED VIEW

PART NAME

Bolt, Fan to Pulley and Hub., . ... ..
Lockwasher, Fan to Pulley and Hub .

Snap Ring. . . ... ...

Pulley and Hub . . . ...
Shaft, Drive . . . . ....

GROUP

G.000
6.000
6.000
6.000
6,300
6.300

KEY

T
2
g
10
11

Body .

PART NAME

Washer (Carbon). . .. .. ........

Seal .

IMPEIET & 22w s o0 s owhe aiaalg B0 s s
Gasket {to Block). . .. ... .......

FIGURE 6-2—WATER PUMP—6 CYLINDER—EXPLODED VIEW

PART NAME

Bolt, Fan to Pulley and Hub. . . . ...
Lockwasher, Fan to Pulley and Hub |

GROUP

6.000
6.000
6.000
6.000
6.000
6.300

33

KEY

Snap
Body
Seal

PART NAME

| L R e e S e T A L T At o

Il ber oo et e R et e
Gasket, Pumpto Block. . .. .. ....

Plug

GROUP

6.300
6.200
6500
6.300
6300

\

GROUP

£.300
6.300
6.300
6.300
6.300
6.300




6 COOLING
USED
FIGURE PART | pER CAR
NUMBER GROUP, PART NAME and DESCRIPTION NUMBER | MODEL
513|514
6.000 - FAN
G-1-3 | TN TN o e o L e SRS I . 0. -0 OO o T o0 O o 212888 1
6-2-3 Fantpoa th gm0 SN e L L L AL e 208928 1
T A R e s 3 1) 3 aDGad g 208746 1
6-1-4 Pulley and Hub, . T o v o aiings sin mws somom as s e e el S TR D ) il 208926 1
6-1-1 Bolt, 1/41-30.x 58" HE HAT v . - o =l e o - SR 25T 4
G-1-2 Loclkwasher, 1/4WEXE. Tooth, . ... . ... - o oon .o SR o o B 370 | 4
G-2-4 S B v e A P PP - [ o = = 000 O O 6 4 o 208028 1
6-2-1 Bolt, 1/4V-20'x 5/8" Hx. He. . . .0 v o0 v v rna o0 o- Soes, R 25T 4
6-2-2 Lockwasher, 1/4" . .. ... SR P P12, 1 .0 0 5 500 0 180 4
6-2-5 Hub o e e e L R o B B Gn a e a o 208927 1
1-1-6 1 2] R e s USRS e (1 = oo o o 0 o T 2095771 1
1-2-7 S T e o w et e w1l e v LSRN TR S G 208930 1
6.300 - WATER PUMP
1-3-2 PSS oy ot T i ek RN S L L L i e v e AR R 208915 1
Boll; BAABVS18 % 21BN L oL Dol Ll s e e e 854 1
Bolt, 5/18M=-180 T BN He A - oo (L. e G g et e S S R 209 2
Bolt, 5/16"-18x 1 1/8" Hx. Hd. . . . . ... v o v v n v v v an QT 0 D0 206 1
Lockwasher: Sl B o e i it Tl u e b LT TTa0 O 240 4
1429 | Punap¥ i Erdtind AN A e e Ty L o T 0L P SRR S 208014 1
Bolt, 5/16"-18x 1 5/8" B, Hd. .« . . oo oo vt nun e o iaar vy R 960 4
Flatwasher (Copper) 5/16". .« iu v e s vbv v nanessns e O o 0 - 0 881 1
T T e i - it 1 s A6 G od 240 4
6-1-11 Gasket {to Block). & . . v it e e T o e e e kT S i 208917 1
G-2-11 Gaskeb{to Bloek) 0 tos o o R T S 1 R T 208916 1
G=1=T TR [ o A b S et o R e R R e St oS c c oo oo @ 208919 1
G-2-8 B e i e w e R | R R e e 208918 1
B-2-12 PlurtPipe, 378" 8- Wd. . s el o AR e e 121 | 1 1
6-1-5 Bhaft, Drive . .. ... ... 0% P e a o e L WA e e 208921 1
6-2-6 shaft, Drive {inel. Sleeve)ai- . . Liow . oo o e dle v s e e r sl s ks 209574 1
f-1-6 AR RN . o ariTiaS 5 s o e o vala m e fartal a m e ot m e e RS IR : 208922 1 1
6-1-10 Tmpeller:s e bty o h e e e T L e AR et 208924 | 1
G-2-10 Tapellerd o hni e L R e e AT Aads e O 208923 1
G-1-9 = B e e e A e St L e R e S L e wils e 200153 1
G-2-5 o o o P e gt P B G oG ot 5 0O 208925 1
G-1-8 N aERETT (Carbon) . & i L I L e e v i 202771 | 1
Repadr Kit . o e ol oo ve s w v o sl R 212337 1
Consists of: 7
1 - 208916 Gasket, Water Pump to Block
1 - 208922 Snap Ring, Bearing Retainer
1 - 208923 Impeller, Water Pump
1 - 2068925 Seal
1 - 308927 Hub
1 - 209574 Shaft, Drive (incl. Sleeve) .
- 6.400 - RADIATOR
Radiator S o 2 e R o L e R St Rl o, = s 200747 1 1
Bolt) 5/181519 « 34" Hyx, Hd, Tap. . . ..osstes Seisssis e s o] 445 | 6 | B
Speednunt . .. ......... AU PR A T e T Ay R 206763 i &
Cap, Filler (Non-Pressure TYPE) &« o+ v v v s v s s m s s v a s smnsumessssas 200748 1 1
Cap, Flller (Pressura TyPe) & v o v v v oo 0 o sidiath v oam uia e e sl S80S0 204408 | 1 1
DiraindCock, s o nrme el R e T o 208721 1 1

34

e —

—r— — e




e P T,

NS

LI

Tl

B e Tty

R e e e el e e s

USED
FIGURE PART |'Pem caR
MUMBER GROUP, PART NAME and DESCRIPTIOM NUMEER | MODEL
513 (514
6.410 - THERMOSTAT
1-3-8 Thermostat (opens at 1510 L . .o u 0t ittt it et it e e ee e eae s sins 4 200160 1 1
1-3-6 Thermostat (opens at 170%) (for Permanent Anti-Freeze only). ... ... . 202349 1 1
ADAP I RITE, o V0 ife m v o dets s e o e s FlT i e B e o AN R DU 208946 1
Adapter Rlng. . . ............... B S i R BRI et s 208945 1
6.420 - RADIATOR HOSE
NOTE: Sold only in 3 Ft. Lengths,
Hose (1"LD. x3 FL).......... e e i e e TR T e S e 202700
Hose (1 1/4"LD. x 3 Ft.) o v v v i v v e v v ns PPV P Mt 4 v 1 i 202701
Hose (11/2"LD. %3 FLt) . ...t n .. A i Bl e et S 202702
Hoge ({173 A s A I SEp Rt el b i oitrso e i ST L R L e 202703
Hose, Radiator Inlet (Moulded Rubber). . . . . ... o it it e e 209749 1 | &
Hose, Radiator Inlet (Moulded Rubber). . . v v v v vt bt v v v o et e me e nns 209750 1
Hose, Radiator Outlet (Moulded Rubber). . . . .. .. .. ittt s s v e nnn s 209751 1
Hose, Radiator Cutlet (Moulded Rubber). . . ... .. R s o o Lo e L 200752 1
Clamp, VO AANTHES o RN | e e R B e AR 202128 4 4
6.425 - WATER OUTLET ELBOW - CYLINDER HEAD
1-3=5 b o i e e SR 1 R A e e ikl 208932 1
1-4-5 Elhow & . R e s i s Sk C i R S ey O 208931 1
Bolt: §/8"- 1B -1/ BNHREHA, 7, T Loy oin ca iy i i tac oy iny ik 182 | 3| 2
Lockwasher, 3/8" Med. ........... P i S P e e e et 192,13 2
Coslel ey’ | LR SRR e 1o | ey e Sepaisen pn o Sremih op m s 208934 1
G R R e L R s | 2 e et e e 208933 1
G.444 - WATER TEMPERATURE GAUGE - ENGINE UNIT
eSS iy e TV 1 0 T T A e 1t i P et S e 5 e e L 20417 1 1
Mut, Terminal, No, 10-32 Hx ............................... 202 1 1
Lnnlmav.]mr Mo. 10 Ext. Tooth. . . . ... .... LT T s Bty 204 1 1
Adapltar o T ylnde e Bl L . L i T e v s e e | 207532 1
Adapter (to.Cylinder Block). . . v v v v v v v v e vna e vt e AL T e 1 1, 209685 T1
6.455 - RADIATOR CRADLE
18-2-30 Cradle\ ........................................... 209753 1 1
18-2-21 Bolt, 1,.-"2" 13 x 1 3/8" Rd. Hd. Carriage . .| | ot e e A a61 1 1
18-2-23 Bpacer, BT TR Rl R e PR £ Tl e e i 213372 1|1
18-2-22 TNSULALOT roos o et a e =T Frams| . .o o e 200713 | 1 | 1
15-2-24 Locknut, L/2"=13 Hx. . . . . ... cuon. .. A R e 856 1 1
Bolt, 5/16"-12 x 3/4" Hx. Hd. Tap.. .. ... [ e : 445 | 8 | 8
Lockwashersss: e mosm Ml e s Jghroud Lrrrmeeeoee 200 8 | 8
L Tz e L A e S SuppBFLS| . "ttt e 208763 B 8
Anti=Sgueslc:, . . . ..o dEEe et T | ST, R 209754 2 [.2
6.480 - RADIATOR SHROUD
18-2-25 Shroud (incl. Hood Lock Latch Panel) . . . ... 0 0ttt it it e me e e 209755 1 1
AN = R WA i e e daln - n mi s an o nim warn] L rhnr LR e T R A 201806 2 2
Anti-SBaueak . . S e oL TR ETRERTRRR o e 209756 2 2
Serew, No. 14-10 x 3/4" Washer Hd.. . . .. Splash } . ....:. . 28 a7 A (207548 | 6 | &
Shim (Horse Shoe Shaped) . . .. ... ..... Shield |-, . hasesss oo L0 2089877 e *
apeednut, T e e T L R T e e 207541 6 | 6
*As Required il




USED
FIGURE : PART | e caR
NUMBER GROUP, PART NAME and DESCRIPTION MUMBER | MODEL
513[514
6.480 - RADIATOR SHROUD (Cont'd)
18-2-5 Support, Right. . .. ........ T to Hadiatcrr}. vt oot 1] 2
18-2-19 Supporty Teft o, -, D900 Dol s Cradle cht i 200758 | 1 1
Serew, No. 14-10 x 3/4" Washer Hd.. ... i TSy (P RSIR 0[50 207548 | 14 | 14
Speednut, “T Type . ........... uiti Shrood  [....... 0000 207541 | 14 | 14
6.490 - RADIATOR GRILLE
30-1-5 2T, T U il B e T e e A o e 1 209780 1 1
Bolt, 1/4"-20 x 1;’2" Hx Hdoy—rorrr—— T to TR S e 5 179 | 6| 6
Lockwasher, 1/4" Ext, Tooth. . . ........ Grilla} -, . ... 5 AT M| 6] 6
Wb, TAAM-B0 HX,  wvow veae vnnas % et Bars | ........ L 203 | 6| ©
Bolt with L/W (to Support). . . . ... ... ......... e L b 212540 | 2| 2
30-1-6 B Eent B, o o L L s e e R v e m o XL St n 208761 1 1
Screw, No. 14-10 x 3/4" Washer Hr.'I { to Stone v . ABTEA | B0TS4-| 2 | 2
Speednut ............. b B b e Deflector e el R 212517 2| 2
30-1-4 Bar, Right . . .......... ieerrrrwas |lessParking | ... ... .. 209762 1 1
S0=A=ah e Bar, Left . L e e e e e Light Housing a w o w e 200763 1 1
Bolt, 1/4"-20 x 5/8" Hx. HA., . .. ... .. . - 257 4 4
Lockwasher, 1/4" Int, Ext. Tooth. . ... Li"hfa};‘ :l::fn R 400 | 4| 4
LT, STt R P O e N e 203 | 4| 4
30-1-2 Support, Right. . . .. .. syt TR LRV o e TR e B P P e 209764 1 1
J0-1-47 FTHTE byl U e e B o e e vin 209785 1 1
Screw, No. 14-10 x 3/4" Hx. Hd. Tﬂl] .. [ toShroudand 7 ......... o986 | 4 | 4
Speed.nut ......... A B e Stone Deflector | . ........ 207541 | 4 | 4
6.492 - STONE DEFLECTOR PANEL - FRONT
HBE2-960 | Panal. .l v e R R e e e R g - | 208786 [ 1 |1
Screw, No. 14-10 x 3/4" Washer Hd o R SIS T 207549 (12 |12
Speednut . ..... PP IR - S e a Shroud [ *-"*-""* g0 212517 |12 |13
Anti-Squeak . o o0 e e o e R Lo S 200767 [ 1| 1
Screw, No. 14- ltll x 3/4n Washer Hﬂ d ol JRE R ) Hg A 207549 | 4 | 4
Speednut, “J'?* Type........ e 1 Fender | ..... L 207541 | 4 | 4
\

36




NOTES

at



	kfpm580033.jpg
	kfpm580034.jpg
	kfpm580035.jpg
	kfpm580036.jpg
	kfpm580037.jpg

